Nuromol Pain Relief 200mg/500mg Film Coated Tablets

¥ Uses w Dosage
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- - 7 For the relief of mild to moderate pain associated with Over 18 years: 1 tablet up to 3 times a day with water, leaving
4 >3 migraine, headache, backache, period pain, dental pain, at least 6 hours between doses. If this does not control
rheumatic and muscular pain, pain of non-serious arthritis, symptoms, a maximum of 2 tablets may be taken up to 3
cold and flu symptoms, sore throat and fever. Especially times a day, leaving at least six hours between doses. No
NUROMOL suitable for pain that has not been relieved by ibuprofen or more than 6 tablets in any 24 hour period. Under 18: not
JJ \IN'RELIEF paracetamol alone. suitable.
1 200mg/500m .
Film Comed Tablets P % _
lbuprofen & Paracetamol — ~\ Format and Ingredients
Dual Action Pain Relief 24 Tablets

Tablet containing:

Paracetamol 500mg, Ibuprofen 200mg,

Category

Analgesics
Manufacturer

RECKITT
Pack size

6, 12, 16, 24, 32
RRP
£2.49, £4.29, £5.29, £7.29,

£8.99
Legal Status

(GSL), (GSL), (GSL), (P),
(P)
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